
HB03-110 T

~ 110-127V
~ 220-240V

7

54
6
24

25

28

40

57A*,57A**

32

30

36
501

64

10*,10**

9

34
49

49
23

49
19*,19**

1
35

20
47

59

1

3

16

42
31
26

45

46

21

60
61

33
2A

76
78

79

8
67

26

4*,4**48

38

60
2B

66 39
27

11
18
21
42

26
31

44

68
5** 69

66

41

65

13*,13**

63
62

14

57B*,57B**

22
43

53
58

50
37

89
55 56

42

71
72

73
74
75

51

503
504
505

77506

15*,15**
12

17

502

70 15
2166

86

86

84

52

52
29A
84

85
29B

87

88

8485

84

87



  JUN 2012 POWER PLANER HB03-110 T

Pos. Description (Q-ty)
Price,
USD

1 Screw M4X12 (6)

2A Right housing

2B Left handle 

3 Rotating block

4* Swicth 110-127V

4** Swicth 220-240V

5** Capacitor 0.22 220-240 V

6 Screw M5*12

7 Washer Φ8*Φ4*0.5 (4)

8 Cord platen

9 Cord sheath

10* Cord 110-127V

10** Cord 220-240V

11 Lock block

12 Carbon holder (2)

13* Carbon brush 110-127V (2)

13** Carbon brush 220-240V (2)

14 Housing

15* Stator

15** Stator

16 Screw M4X8 (4)

17 Wind circle

18 Spring 5.6x0.5x7

19* Armature 110-127V

19** Armature 220-240V

20 Locked button

21 Screw M6X25 (3)

22 Side cover

23 Front cover

24 Konb

25 Board

26 Spring 8.8*0.9*13 (3)

27 Front plate

28 Spring plate (2)

29B Carriage B

29A Carriage A

30 Konb M6X13

31 Inclined block (2)

32 Guide wind block

33 Large floor

34 Knife-axis

35 Screw M6*8 (6)

36 Blade cover (2)

37 Pin 4.5 (4)

38 Dust pipe

39 Gasket

40 Screw M4X30

41 Wound spring (2)

42 Spring washer Φ12X6X1 (3)

43 Bearing 629

44 Small pulley

45 Belt  

46 Belt cover

47 Nut  M10

48 Screw M6X20 (4)

49 bearing 6201 (3)

S-029

H-321

H-322

S-423

1C-106

C-106

E-005

S-247

S-023

M-002

M-318

1E-001

E-001

S-424

J-106

1D-104

D-104

H-323

1B-111

B-111

S-031

I-215

R-216

1A-111

A-111

N-313

S-047

G-100

G-101

N-315

N-316

R-214

L-307

R-218

Q-221

Q-222

S-414

S-425

N-317

L-308

P-104

S-413

M-321

S-415

N-312

M-320

S-416

R-213

S-152

O-006

K-217

P-103

H-325

S-417

S-419

O-014

DWT

Part Number

PRICE  LIST  OF  SPARE  PARTS
Description National

Language (Q-ty)



50 big  pulley

51 palte assmlly

52 konb (4)

53 chock

54 knob cover

55 support block

56 support cover

57A* Brand label 110-127V

57A** Brand label 220-240V

57B* Spec. label 110-127V

57B** Spec. label 220-240V

58 screw M4X14 (3)
59 Nut M10
60 Screw ST3.9*18 (7)
61 screw M4x8 (2)
62 screw ST4X10 (2)
63 screw M4X8 (2)
64 back cover
65 Screw ST3.9*16  (2)
66 screw (5)
67 screw ST3.9*14 (2)
68 Soft start
69 cable clamp
70 adjust block
71 Circlip Ø10
72 flat washer
73 Plate
74 returning spring
75 plate support
76 Front plate support
77 switch support

78 lock block for switch
79 Cup head square neck bolts M6*16 (2)
84 Washer Ø12* Ø6*1 (5)

85 Screw M6*18 (2)

86 Screw M6*20 (3)

87 Screw M6*10 (2)

88 Screw M4*10 (2)

89 Spring

501 blade (2)

502 Hex Nut M6

503 device plate

504 sharpening device

505 Hex bolt M6X16

506 Spanner M10

Q-219

S-144

Q-216

S-422

S-100

R-215

Q-217

S-065

Q-218

K-218

Q-220

S-421

S-426

N-314

Q-223

Q-224

1T-218

T-218

1T-219

T-219

S-032
S-418
S-076
S-031
S-072
S-031
H-324
S-075
S-420
S-074
C-107
M-319
N-318
S-094
S-232
Q-225
R-217
N-319
Q-226
Q-227

Q-228
S-272
S-153

S-163

S-419


